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Endurance Tests and Residual Breaking Strsngth:

Seven encdurance tests were carried out on each

semple, The following results were obtained:

SAMPLF NO, 1

Number Residuel Bresking Load,
Test of in pounds
No, reversals iop Bottom
1 70,000 1,412 1,310
2 v “ 890 1,040
3 2 1,154 1,082
4 o 1,202 1,060
5 " 1,386 800
8 9 926 1,080
7 " 1,402 1,220
SAMPLE NG, 2
| 1 70,000 886 1,000
e ¥ 680 680
3 & 557 980
4 % 744 734
5 B 1,194 - 826
6 3 833 954
¥ i 950 1,192

Tensile Tests:

Tenslle teats were carried oul on each sample in

the "as received” condition and the following bresking load

results were obteined:

Sample
Yo, Condition
y | As received
1 " 11}
1 " | 1]
2 111 n
2 " "
2 11} "

Breaking Lcad,
_in pounds

2,340
2,280
2,300
2,200
2,080
2,100

Rope Construction:

A visuel ingpection of Sample No, 1 (100 feet)
showed that there were no broken wires or splices in 1t,
In Semple No, 2 (150 feet), two broken wires, two splices,

end six other winding flaws such as "looped” loose wires, etc,,










